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SECTION 1: Client information

Company Name : CANON INC.

Brand Name : CANON INC.

Address : 16-1, Shimonoge 3-chome, Takatsu-ku, Kawasaki-shi, Kanagawa,

213- 8512 Japan

Telephone Number 1 +81-44-844-3866

Facsimile Number . +81-44-814-2856

Contact Person : Kenji Kurita

SECTION 2: Equipment under test (E.U.T.)

2.1 Identification of E.U.T.

Type of Equipment : Bluetooth Unit
Model No. : BU-10
Serial No. 11,12

Country of Manufacture : Japan
Receipt Date of Sample : August 22, 2003
Condition of EUT : Production prototype

2.2 Product Description

CANON INC., Model: BU-10, which is referred to as the EUT in this report is a Bluetooth Unit that is based on the
Bluetooth Standard V1.1.

The clock frequency used in this EUT is 16MHz (for CSR BC02).

The specification is as following;

Equipment Type : Transceiver

Frequency band : from 2400MHz to 2483.5 MHz

Frequency of operation : from 2402MHz to 2480MHz

Bandwidth and channel spacing : 79MHz, IMHz

Type of Modulation : FHSS

Channel access protocol : Blue test

Intermediate frequency : 2441MHz

Antenna Type : Chip Antenna / LDA31(Murata Manufacturing Co., Ltd.)
Antenna Gain : 2400MHz : from -4.0 to -3.6(dBi)

2440MHz : from -3.2 to -3.0(dBi)
2480MHz from -3.0 to -2.8(dBi)

Antenna connector Type : MICROWAVE COAXIAL CONNECTOR
Method of frequency Generation : Crystal

Operating voltage : DC5V(Operating)+/-5%, DC1.8V, 3.3V (Inner)
Operating temperature : from Odeg.C to 40deg.C

FCC 15.31 (e)
This EUT provides stable voltage(DC5V) constantly to RF Module regardless of input voltage. Therefore, this EUT
complies with the requirement.

FCC Part 15.203 Antenna requirement

Since the antenna used is a type of chip component and is permanently mounted by soldering on a printed circuit
board in Bluetooth unit, it is impossible for end users to replace it without assistance of professionals. Therefore, the
equipment complies with the requirement of 15.203.

UL Apex Co., Ltd.

Head Office EMC Lab.
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: 24AE0060-HO-4
:40f 38

: September 12, 2003
: February 6, 2004

: AZDK30218

Test report No.
Page

Issued date
Revised date
FCCID

SECTION 3: Test specification, procedures & results

3.1  Test Specification

Test Specification FCC Part15 Subpart C

Title FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional
Radiators
Section 15.207 Conducted limits
Section 15.247 Operation within the bands 902-928MHz,
2400-2483.5MHz, and 5725-5850MHz
3.2 Procedures and results
No Item Test Procedure Specification Remarks [ Deviation | Worst margin | Results
Conducted . 3.1dB .
1 emission ANSI C63.4:2001 |Section 15.207 - N/A 0.4485MHz, N Complied
Carrier
2 |Frequency ANSI C63.4:2001 [Section15.247(a)(1) Conducted N/A |- Complied
Separation
3 [20dB Bandwidth | ANSI C63.4:2001 |Section15.247(a)(1) Conducted N/A |- Complied
Number of
4 |Hopping ANSI C63.4:2001 [Section15.247(a)(1)(iii) |Conducted N/A |- Complied
Frequency
5 [Dwell time ANSI C63.4:2001 [Section15.247(a)(1)(iii) |Conducted N/A |- Complied
6 [Maximum Peak | \\q1 63.4:2001 |Section]5.247(b)(1)  |Conducted | N/A |- Complied
Output Power
7 [BandEdze 1 NS1 €63.4:2001 [Section] 5.247(c) Conducted | N/A |- Complied
Compliance
Spurious . Conducted/ 0.3dB .
8 . ANSI C63.4:2001 |Section15.247(c) . N/A  |4882.0MHz Complied
Emission Radiated Horizontal

Note: UL Apex’s EMI Work Procedures No.QPMOS5.

*These tests were also referred to FCC Public Notice DA 00-705 "Guidance on Measurement for Frequency Hopping
Spread Spectrum Systems".
*These tests were performed without any deviations from test procedure except for additions or exclusions.

33 Addition to standards
No.|Item Test Procedure [Specification Remarks [Deviation [Worst margin |Results
1 [99% Occupied |RSS-210 RSS-210 Conducted |N/A N/A N/A
Band Width
34 Confirmation

UL Apex Co., Ltd. hereby confirms that E.U.T., in the configuration tested, complies with the specifications
FCC Part 15 Subpart C Section 15.207 and 15.247.

Remarks : The EUT was separately tested in accordance with FCC Part 15 Subpart B and the Verification was

applied.
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3.5 Uncertainty

Conducted Emission

The measurement uncertainty (with a 95% confidence level) for this test is +1.3dB.
The data listed in this test report has enough margin.

Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test using Biconical antenna is +4.5dB(3m).
The measurement uncertainty (with a 95% confidence level) for this test using Logperiodic antenna is £5.2dB(3m).
The measurement uncertainty (with a 95% confidence level) for this test using Horn antenna is +6.6dB.

The result is within EMC Head Office Lab’s uncertainty.

Other test except Conducted Emission and Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test is +£3.0dB.
The data listed in this test report has enough margin.

3.6 Test Location

UL Apex Co., Ltd. Head Office EMC Lab.

No.1 semi anechoic chamber.

No.2 semi anechoic chamber.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone :+81 596 24 8116

Facsimile 1 +81 596 24 8124

No.1 semi anechoic chamber has been fully described in a report submitted to FCC office, and listed on February 01,
2002. (Registration number: No.1:313583 Industry Canada: No.1: 1C4247)

No.2 semi anechoic chamber has been fully described in a report submitted to FCC office, and listed on June 05,
2002. (Registration number: No.2:846015 Industry Canada: No.2: IC4247-2)

*NVLAP Lab. code: 200572-0

3.7  Test set up, Test instruments and Data of EMI

Refer to APPENDIX 1 to 3.

UL Apex Co., Ltd.
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SECTION 4: Operation of E.U.T. during testing

4.1

Operating Modes

The EUT exercise program used during radiated and conducted testing was designed to exercise the various system
components in a manner similar to typical use.

The sequence is used :

Transmitting mode(Bluetooth)

Low Channel
Mid Channel
High channel

Inquiry

:2402MHz
:2441MHz
:2480MHz

Justification: The system was configured in typical fashion (as a customer would normally use it) for testing.

4.2 Configuration and peripherals

A:EUT

AC120V/60Hz

"

/=

Bl : Ferrite Core

* Cabling was taken into consideration and test data was taken under worst case conditions.

Description of EUT and Support equipment
No. | Item Model number | Serial number | Manufacturer | FCC ID Remark
A Bluetooth Unit | BU-10 11,12 CANON INC. AZDK30218 | EUT
B JIG GT030731 11 FUJITSU -

DEVICES INC.
C AC Adaptor NP12-1S - AKIZUKI -
0523

List of cables used
No. | Name Length (m) | Shield Backshell Material
1 AC Power Cable 1.6 N Polyvinyl chloride

UL Apex Co., Ltd.

Head Office EMC Lab.
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SECTION 5: Conducted Emission, Section 15.207

Test Procedure

EUT was placed on a platform of nominal size, Im by 1.5m, raised 80cm above the conducting ground plane.
The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals
aligned and flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded
conducting surface. EUT was located 80cm from LISN and excess DC cable was bundled in center. Each EUT
current-carrying power lead, except the ground (safety) lead, was individually connected through a LISN to the
input power source. All unused 50ohm connectors of the LISN were resistively terminated in 50ohm when not
connected to the measuring equipment.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT on a reference ground
plane, 4.0 x 4.0m in a No.2 semi Anechoic Chamber.

The EUT was connected to a Line Impedance Stabilization Network (LISN).

An overview sweep with peak detection has been performed.

The measurements have been performed with a CISPR quasi-peak and average detector (IF BW 9 kHz).
Measurement range: 0.15-30MHz

Test data : APPENDIX 3
Test result : Pass

SECTION 6: Carrier Frequency Separation, Section15.247(a)(1)

Test Procedure
The carrier frequency separation was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 7: 20dB Bandwidth, Section 15.247(a)(1)

Test Procedure
The 20dB bandwidth was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 8: Number of Hopping Frequency, Section 15.247(a)(1)(iii)

Test Procedure

The Number of Hopping Frequency was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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SECTION 9: Dwell time, Section 15.247(a)(1)(iii)

Test Procedure
The Dwell time was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 10: Maximum Peak Output Power, Section 15.247(b)(1)

Test Procedure
The Maximum Peak Output Power was measured with a power meter connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 11: Band Edge Compliance, Section 15.247(c)

Test Procedure
The Band Edge Compliance was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 12: Spurious Emission , Section 15.247(c)

[Conducted]
Test Procedure

The Spurious Emission (Conducted) was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
[Radiated]

Test Procedure

EUT was placed on a platform of nominal size, Im by 1.5m, raised 80cm above the conducting ground plane.

Test was made with the antenna positioned in both the horizontal and vertical planes of polarization.

The Radiated Electric Field Strength intensity has been measured in No.1 semi anechoic chamber (19.2x11.2x7.7m)
/ No.2 semi anechoic chamber (7.5x5.8x5.2m) with a ground plane at a distance of 3m.

The measuring antenna height was varied between 1 to 4m and EUT was rotated a full revolution in order to obtain
the maximum value of the electric field intensity.

The measurements were performed for both vertical and horizontal antenna polarization.

The result was also satisfied the general limits specified in section 15.209(a).

Test data : APPENDIX 3
Test result : Pass
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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APPENDIX 1: Photographs of test setup

Conducted Emission

Front
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Spurious Emission (Radiated)

Front

Rear

UL Apex Co., Ltd.

Head Office EMC Lab.
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Worst Case Position (Horizontal: X-axis: / Vertical: X-axis:)

X-axis

Y-axis

UL Apex Co., Ltd.
Head Office EMC Lab.
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Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(10.04.03)



Test report No.

Page

Issued date
Revised date
FCCID

: 24AE0060-HO-4

: 12 of 38

: September 12, 2003
: February 6, 2004

: AZDK30218

APPENDIX 2:Test instruments

EMI test equipment

Contral/ No. m Manufacturer Model N | Calibration;Date*
. SR oE R ek Bl She oty |- Interval(month) |
MAEC-01 Anechoic Chamber TDK Semi Anechioc 2002/12/28 # 12
Chamber 10m
MAEC-02 Anechoic Chamber TDK Semi Anecheic 1,8 2003/04/11 % 12
Chamber 3m
MTR-01 Test Receiver Rohde & Schwarz ESI40 ] 002/11/01 * 1
MTR-02 Test Receiver Rohde & Schwarz ESCS30 8 2003/01/31 *
SA-07 Spectrum Analyzer Advantest R3273 8 002/12/10 * 12
MBTR10 Spectrum Analyzer Rohde & Schwarz FSP30 2to5 2002/11/13 * 12
1.8
MPA-01 Pre Amplifier Agilent 84498 2003/02/08 * 12
MPA-02 Pre Amplifier ilent B7405A 2003/04/17 *
MBA-03 Biconical Antenna Schwarzbeck BBA9106 003/04/28 *
MLA-03 Logperiodic Antenna Schwarzbeck USLP9143 003/04/28 *
MHA-01 Horn Antenna EMCO 3160-09 2003/01/11 * 1
MHA=05 Hom Antenna Schwarzbeck |BBHAS120D 2003/01/11 * 13
MCC-12 Coaxial Cable Fujikura/Agilent - 2003/05/08 *
MCG-13 Coaxial Cable Fujikura/Agilent = 2003/05/08 * 1.
MCC-04 Microwave Cable Storm 421-011 2to5, 2003/01/14 * 12
1.8
MCC-05 Microwave Cable Storm 421-01 2003/01/14 * 12
MCC-06 Microwave Cable Storm 421-01 2003/01/14 % 12
MCC-11 Microwave coaxial cable  |Suhner SUCOFLEX 104 2003/03/27 * 12
MAT-07 Attenuator(6dB) Weinschel Corp 2 8 2002/12/24 * 12
MEBF-01 SHF Bandpass Filter M-City 5GHz BPF 8 2003/04/24 *
MLS—06 LISN(AMN) Schwarzbeck NSLK8127 2003/03/18 * 11
MPM-04 Power Meter Agilent E4416A [ 2003/03/13 * 1%
MPSE-04 Power sensor Agilent E9327A [ 2003/03/18 * 11

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
international standards.

Test Item:

1: Conducted emission,
2: Carrier Frequency Separation
3: 20dB Bandwidth

4: Number of Hopping Frequency

5: Dwell time

6: Maximum PeakOutput Power
7: Band Edge Compliance
8: Spurious Emission

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
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: +81 596 24 8116
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APPENDIX 3: Data of EMI test

Conducted Emission (2402MHz)
DATA OF CONDUCTION TEST CHART

UL Apex Co., Ltd. Head Office EMC Lab.

No.2 Semi Anechoic Chamber

Report No. @ 24AE0060-HO

Applicant . CANON [INC.
Kind of Equipment @ Bluetooth Unit
Model No. © BU-10
Serial No. c12 )
Power o AC Adaptor AG120V/60Hz
Mode o Tx (2402NHz)
Remarks :
Date © 0/3/2003 Y e T oo ot
Phase . Single Phase v o)
Temperature 26 C Engineer © Hiroka Umeyama
Humidity © 59 %
Regulation 1 © FGG 15.207 (0. 15-30MHz)
Regulation 2 © None
Emission Level [dBuV] PHASE:N
100 Note. |Peak Hold |datp. Daftal ijs|uncorrectgd.
90
80
70
[
60
[
50 \
“ MI}" R
U Ll L f
30 [
i
20
10
O o015 | 10 30
Freguency [MHz]
Emission Level [dBpuV) PHASE:L1
100 Note. |Peak Hold |datp. Datal ijs|uncorrectdd.
90
80
70
—
60 -
50
40 m f
gk L0 L LA L LA
LW |1l
, l‘“bﬂr A L
20 i I |~| l wu
10
0 015 | 10 30
Frequency [MHz]
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(10.04.03)
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Conducted Emission(2441MHz)
DATA OF CONDUCTION TEST CHART

UL Apex Co., Ltd. Head Office EMC Lab.
No.2 Semi Anechoic Chamber
Report No.: 24AEQ0060-HO

Applicant .~ CANON [INC.

Kind of Equipment @ Bluetooth Unit

Model No. © BU-10

Serial No. t12 )

Power o AC Adaptor AC120V/60Hz

Mode o Tx(2441MHz)

Remarks .

Date £ 0/3/2003 S Xt
Phase © Single Phase M e
Temperature 26 ¢ Engineer © Hiroka Umeyama
Humidity © B9 %

Regulation 1 o FCC 15,207 (0. 15-30MHz)

Regulation 2 © None

Emission Level [dBuV] FHASE N
100

Note. |Peak Hold |datp. |Daltal ijs|uncorrectgd.

@

90

80

70

/

60

50

I

40

30 rumM,wMFﬂﬁ.

=
—
—
—

20 N

—
——

—_—

p——

10

0 o.15 | 10 30
Freguency [MHz]

Emission Level [dBuV] PHASE: L1
100

Note. |Peak Hold |datp. |Daltal ijs|uncorrectgd.

@

90

80

70

60

[1]

50

- O
>

Frequency [MHz]

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(10.04.03)



Test report No. : 24AE0060-HO-4

Page : 15 0f 38

Issued date : September 12, 2003
Revised date : February 6, 2004
FCCID : AZDK30218

Conducted Emission(2480MHz)

DATA OF CONDUCTION TEST CHART

Applicant
Kind of Equipment :
MNode! No. :
Serial No
Power

MNode

Remarks

Date

Phase
Temperature
Humidity
Regulation 1
Regulation 2

Emission Level

dB u V]

UL Apex Co., Ltd. Head Office EMC Lab.
No.2 Semi Anechoic Chamber
Report No.: 24AE0060-HO

© CANON INC

Bluetooth Unit
BU-10

12
. AC Adaptor AC120V/60Hz
: Tx (2480MHz)

0 9/3/2003

o Single Phase

© 26 C

© 59 %

© FCC 15.207 (0. 15-30MHz)
© None

Engineer Hiroka Umeyama

PHASE:N

100

Note |Peak Hold [dath ilsuncorrectdd

90

80

70

60

50

fl

1

40

i

30

\W W

L
L]

U

20

|
i

0 015

Emission Level

[dB V]

30
Frequency [MHz]

PHASE:L1

100

Note. |Peak Hold |datp. ils|uncorrectgd

90

80

70

60

—
\
50
i,

40

my

30

20

30
Frequency [MHz]

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
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Conducted Emission (2402MHz)
DATA OF CONDUCTION TEST

UL Apex Co., Ltd. Head Office EMC Lab.
No.2 Semi Anechoic Chamber

Report No.: 24AE0060-HO

Applicant © GANON INC
Kind of Equipment © Bluetooth Unit
Mode| No. © BU-10
Serial No. 2
Power . AC Adaptor AC120V/60Hz
Mode © Tx(2402MHz)
pata . 9/3/2003 ,

ate 29/ ——

/3
Phase : Single Phase 3""’3:2-"7;;
Temperature 126 °C Engineer - Hiroka Umeyama
Humidity © 50 9
Regulation © FCC Part15C 15.207 (0. 15-30MHz)
No. FREQ. READING (N)  READING(L1) LISN  CABLE ATTEN.  RESULT LIMITS MARGIN
WP / WP AV FACTOR LOSS 0P AV P AV ap i\
[MHz] [dBu [dBub [dB] [dB] [dB dBuv ] dBuv] dh
0. 15563 38.1 16.0 38.4 16.8 )0 i1 L0 3RS h 160y Bhy T bbho T 2702 3H.B

2. 0,2242 54,9 46,1 44,6 44,0 (] o1 0 obo 0 46,2 627 bdlT T b, 5
3. 0.4485 45.9 43.6 41.0 38.5 il 1 6.1 448 6.9 108 3.1

. 0.67958 41.4 38.8 37.6 34.0 o1 0.1 39.0 6.0 14,4 V.0
5. 2 9.5 32,2 39.0 29.5 il (1 .0 16,1 144
& 2. 10,0 32,6 39.0 31.1 1 [ .0 Ibhoe 150

CALCULATION: READING[dB V] + LISN

FACTOR[dB] + CABLE LOSS[dB] + ATTEN[dB]

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(10.04.03)



Test report No. : 24AE0060-HO-4
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Issued date : September 12, 2003
Revised date : February 6, 2004
FCCID : AZDK30218

COMPANY
EQUIPMENT
MODEL

S/N

FCCID

1C Number
POWER
MODE

Carrier Frequency Separation

CANON INC.
Bluetooth Unit
BU-10

11
AZDK30218
498C-K30218
DC5V

UL Apex Co., Ltd.

Head Office EMC Lab. No.3 Measurement Room

REPORT NO
REGULATION
TEST DISTANCE
DATE
TEMPERATURE
HUMIDITY

: 24AE0060-HO-4
. Fcc Part15 Subpart C 15.247(a)(1)

: 08/27/2003
: 24deg.C
1 44%

Tx(Hopping on)/Inquiry b g E ——;7

Engineer

Hiroka Umeyama

PK DETECT(S/A :span 3MHz, RBW 100kHz ,VBW 100kHz, sweep time AUTO )

CH FREQ [ Channel separation Limit
[MHz] [MHz]
Low 2402.0 0.978 >20dB Bandwidth and 25[kHz]
Mid 2441.0 1.002 >20dB Bandwidth and 25[kHz]
High 2480.0 1.014 >20dB Bandwidth and 25[kHz]
Inquiry 2441.0 2.010 >20dB Bandwidth and 25[kHz]
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(10.04.03)



Test report No.

Page

Issued date
Revised date

FCCID

: 24AE0060-HO-4

: 18 of 38

: September 12, 2003
: February 6, 2004

: AZDK30218

Carrier Frequency Separation

2402MHz

2441MHz

*RBW 100 kHz Delta 1 [T1]

*VBW 100 kHz 0.34 dB

Ref 107 dBuv Att 30 dB SW 2.5 s 978.000000000 kHz
Mar ker| X[ T1] ,l
1 Py I ) dBy)
P!' ““\\ L 40201900 Gz [l
1 PK
VIEW w ‘MV\N
. /
A M o
by,
60
EXT
50
30
20
10
Center 2.402 GHz 300 kHz/ Span 3 Mz
Date: 27.AUG. 2003  15: 26: 36

Dat e:

®

* RBW 100 kHz
* VBW 100 kHz

Marker 1 [T1]
102. 93 dBuV

[

80

7

o™

Vo

Ref 107 dBuV At 30 dB SWr 2.5 ms 2.440994000 Gz
Delta 2 £T1] |
L1 | [\ BNy /vw)\rxlh 19 02 dB
""\\‘ 1. 002008800 Mz
L ta 3 [T1)
VI EW

-1 ooeoooooohﬁg

EXT

=Y

Center 2.441 GHz

27. AUG 2003

300 kHz/

15: 34: 27

Span 3 Mz

2480MHz

Inquiry

*RBW 100 kHz Delta 1 [T1]
* VBW 100 kHz -0.05 dB
SWr 2.5 ns -1.014000000 M-z

®

Ref 107 dBuv Att 30 dB

1 Mar ker| 1

uliL)

[T1]

1 PK

101. b9 dBupv
\’Wh 2 479994poo az |l

VI EW

"\W\rf )

[l
S

o

20

10

PRN

EXT

Center 2.48 GHz 300 kHz/ Span 3 Mz

Dat e: 27. AUG 2003 15: 21: 05

1 PK
MAXH

Dat e:

* RBW 100 kHz
* VBW 100 kHz

Marker 1 [T1]
103. 05 dBuv

Ref 107 dBuv Att 30 dB SWr 2.5 s 2.441000000 GHz
Delta p [T1] |
L100— /A T, - o6 dB
-2 0100f0pYg M+ IER
pelta B (1]
o -ofos §B
2|, #10000p00
L so. A A
70
PRN
60
ExT
50
20
L1
Center 2.441 GHz 500 kHz/ Span 5 Mz

27. AUG 2003

15: 52: 56

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(10.04.03)



Test report No. : 24AE0060-HO-4
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Issued date : September 12, 2003

Revised date : February 6, 2004

FCCID : AZDK30218
20dB Bandwidth

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Measurement Room

COMPANY : CANON INC. REPORT NO : 24AE0060-HO-4
EQUIPMENT : Bluetooth Unit REGULATION : Fcc Partl5 Subpart C 15.247(a)(1)
MODEL . BU-10 TEST DISTANCE : -
S/ N 11 DATE : 08/27/2003
FCC ID . AZDK30218 TEMPERATURE : 24deg.C
IC Number : 498C-K30218 HUMIDITY 1 44%
POWER : DC5V
MODE : Tx (Hopping off) /Inquiry :P —
Engineer Hiroka Umeyama

PK DETECT(S/A: span 2MHz, RBW 30kHz ,VBW 30kHz, sweep time AUTO)

CH FREQ 20dB Bandwidth Limit
[MHz] [MHz] [MHz]
Low 2402.0 0.748 1.0
Mid 2441.0 0.744 1.0
High 2480.0 0.740 1.0
Inquiry 2441.0 0.672 1.0
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)



Test report No.
Page

Issued date
Revised date

: 24AE0060-HO-4
:20 of 38

: September 12, 2003
: February 6, 2004

20dB Bandwidth
® * RBW 30 kHz Marker 1 [T1] ® * RBW 30 kHz Marker 1 [T1]
*VBW 30 kHz 103.11 dBuv *VBW 30 kHz 102. 80 dBuV
Ref 107 dBuV At 30 dB SWr 5 s 2.401992000 GHz Ref 107 dBuV Att 30 dB Swr 5 s 2.440983600 GHz
ndB [ T1] 20,00 dB u 1] ndB [ T1] 20| 00 dB
L1 A A BW 748, 000000000 kHz 100 BW 744|, 000000D00 kHz
(Va4 Tenp 1 [T1 ndB] \\{\,\ Tenp 1| [T1 ndB]
83.90 dByY|
- . o . 89. 56 dBuV|
e . 2 wew |0 2| 440806D00 GHz
1 T2| Tenp 2 [T1 ndB] 1 T2 Tenp 2| [T1 ndB]
M N 83.18 dByY| A~ N 82. B3 dBuV|
INJ 2402344000 Gie ’/,»J \l\< 24T340P00 Gz
70 70
L A/Pm e
SOy
\"h_r""/ ext V"’\h/ L\,»"/ BT
20
10 10
Center 2.402 G 200 kke/ Span 2 Mz Center 2.441 Gz 200 kHz/ Span 2 Mz
Dat e: 27. AUG 2003 13:56:43 Dat e: 27. AUG 2003 13:55: 11
2480MHz Inquiry
® “RBW30 KMz Marker 1 [T1] ® “RBW30 kM Marker 1 [T1]
* VBW 30 kHz 101.57 dBpv “ VBW 30 kHz 103. 06 dBuV
Ref 107 dBuv Att 30 dB SWr 5 s 2. 479988000 GHz Ref 107 dBuv Att 30 dB SWF 5 ns 2. 440996000 GHz
1 ndB [T1] 20.00 dB ndB [ TjL] 20,00 dB
100 BW 740. 000000000 kHz 100 BW 672, 000000000 kHz
Temp 1 [T1 ndB] [ B] Tenp 1| [T1 ndB] [ B]
88.19 dBuV| 83. 83 dBy
. V|
o 2.479600000 GHz 1 PK A ™M 4 P
view Tenp 2 [T1 ndB)] viEw T \VA |
12| Tenp T T2 | Tenp 2[ [T1 ndg]
0 81.96 dBuv , N 83.00 dByV|
2.480340000 GHz S A4T300000 G&
L7 L,
PRN PRN
60
BXT EXT
50 50
40
30 30
20
1 1
Center 2.48 Gz 200 kHz/ Span 2 Mz Conter 2 441 Go 200 Kio/ Span 2 WMo
Dat e: 27. AUG 2003 13:57: 51

Dat e:

27. AUG 2003  14: 46: 09

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(10.04.03)




Test report No. : 24AE0060-HO-4
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Issued date : September 12, 2003
Revised date : February 6, 2004
FCCID : AZDK30218

Number of Hopping Frequency

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Measurement Room

COMPANY : CANONINC. REPORT NO : 24AE0060-HO-4
EQUIPMENT : Bluetooth Unit REGULATION . Fec Partl5 Subpart C 15.247(a)(1)(iii)
MODEL : BU-10 TEST DISTANCE Do-
S/N 1 DATE : 08/27/2003
FCCID : AZDK30218 TEMPERATURE : 24deg.C
IC Number : 498C-K30218 HUMIDITY 1 44%
POWER : DC5V
MODE . Tx (Hopping on) /Inquiry
> %2;7“;{,— = ot P
Engineer : Hiroka Umeyama

PK DETECT(S/A : RBW 300kHz ,VBW 1MHz, sweep time AUTO )

Mode Nummber of channd ~ Limit
[time] [time]
Tx(Hoppng on) 79 =15
PK DETECT(S/A : RBW 300kHz ,VBW 1MHz, sweep time AUTO )
Mode Number of chann ~ Limit
[time] [time]
Inquiry 32 =15
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)



: 24AE0060-HO-4
:22 of 38

: September 12, 2003
: February 6, 2004

: AZDK30218

Test report No.
Page

Issued date
Revised date
FCCID

Number of Hopping Frequency

Hopping on (1/3)

Hopping on (2/3)

* RBW 300 kHz
*VBW 1 Mz
SWr 2.5 s

®

Ref 107 dBuv At 30 dB

®

Ref 107 dBuv

* RBW 300 kHz
*VBW 1 Mz

At 30 dB SWr 2.5 s

. fnU, UﬂUﬂU ann\{ UﬂUﬂV UHUAV 1Uﬂ\/ﬂ\} \VﬂVﬂUﬂUnVnU UHVHVHUHU[\V o N UEAVHUF V/‘\Vf\ur Vr\vf\unvﬂuﬂu VﬂUﬂ\f annv ‘UHUH\J ‘\[r\\fﬂv ‘\IHUHUHVHUHU,I
| S
/ .
Hopping on (3/3) Inquiry (1/3)
® e B e mw B
Wmmmmmm AN [\
. IR \Vf TN [

\

PRN
60
=

Start 2.46 Gz 3 MHz/ Stop 2.49 Gz

27. AUG 2003  16: 26: 15

Date

f”\ S m.‘/\M.M,«f :

Start 2.4 Gz 3 MHz/

Stop 2.43 GHz

27. AUG 2003  16: 07: 07

Inquiry (2/3)

Inquiry (3/3)

* RBW 300 kHz
“VBW 1 MHz

Ref 107 dBuv At 30 dB SWr 2.5 ms

AT

INEARIIEARILARIIERNR

=1

PRN
60
EXT

20

10

Start 2.43 Gz 3 M2/ Stop 2.46 Gz

27. AUG 2003  16: 18: 36

@

1 PK

Ref

* RBW 300 kHz
“VBW 1 Mz
SWr 2.5 s

107 dBuv At 30 dB

AU

VT

MoT

\J\W

20

10

Sta

rt 2.46 Gz 3 MHz/ Stop 2.49 GHz

27. AUG 2003  16: 20: 30

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(10.04.03)
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Issued date
Revised date
FCCID

: 24AE0060-HO-4
:23 of 38

: September 12, 2003
: February 6, 2004

: AZDK30218

Dwell time

UL Apex Co., Ltd.

Head Office EMC Lab. No.3 Measurement Room

COMPANY CANON INC. REPORTNO  : 24AE0060-HO-4
EQUIPMENT Bluetooth Unit REGULATION : Fcc Partl5 Subpart C 15.247(a)(1)(iii)
MODEL BU-10 TEST DISTANCI: -
S/N 11 DATE : 08/27/2003
FCCID : AZDK30218 TEMPERATURE : 24deg.C
IC Number 1 498C-K30218 HUMIDITY 1 44%
POWER DC5V
MODE Tx (Hopping off) /Inquiry W
Engineer Hiroka Umeyama
PK DETECT(S/A :span ZERO, RBW 1MHz ,VBW 3MHz, sweep time 1ms-10ms )
Mode Number of transmission Length of Result Limit
in a 31.6(79 Hopping x 0.4) transmission time
/12.8(32 Hopping x 0.4)second period [msec] [msec] [msec]
DHI 51 times /5sec. x 31.6 =322.32 times 0.440 142 400
DH3 16 times / Ssec. x 31.6 = 101.12 times 1.700 172 400
DHS5 10 times / 5 sec. x 31.6 = 63.2 times 2.960 187 400
Inquiry 100 times / 1sec. x 12.8 = 1280 times 0.144 184 400
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(10.04.03)



Test report No.

Page

Issued date
Revised date
FCCID

: 24AE0060-HO-4
:24 of 38

: September 12, 2003
: February 6, 2004

: AZDK30218

Dwell time

DHI1 (1/2)

DH1 (2/2)

RBW 300 kHz

® RBW 1 Mz Delta 2 [T1]
*VBW 1 Mz *VBW 3 Mz 9.64 dB
Ref 107 dBuV Att 30 dB SWF 5 s Ref 107 dBuv Att 30 dB SWr 5 s 440. 000000 ps
Marker| 1 [T1]
1 100 84.pa dBuv;
[ 5] 550. 000P00 s
1 AP s 1 PK S
CLRWR o MAXH o0
7/ 70
PRN PRN
EXT r EXT
10 10
Center 2.475 GHz 500 ns/ Center 2.475 GHz 500 ps/
Date 27. AUG 2003  19: 12: 10 Date 27. AUG 2003  16: 58: 42

DH3 (1/2)

DH3 (2/2)

®

RBW 300 kHz

® RBW 1 Mz Delta 2 [T1]
*VBW 1 Mz *VBW 3 Mz 14.50 dB
Ref 107 dBuv Att 30 dB SWr 5 s Ref 107 dBuvV Att 30 dB SWr 5 ns 1.700000 ms
Marker| 1 [T1]
73.03 dBpv|
100 100
18] 2.090000 ns |1
1 AP S 1 PK s
CLRWR o0 MAXH o0 r [
A
70 70
PRN PRN
EXT EXT
TV PRI R TN il A )
L KM 1AV A L T WU
40
10 10
Center 2.475 GHz 500 ns/ Center 2.475 GHz 500 ps/
Date 27. AUG 2003  19: 10: 27 Date: 27. AUG 2003  17:12: 41

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(10.04.03)
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: 24AE0060-HO-4
:250f 38

: September 12, 2003
: February 6, 2004

: AZDK30218

Dwell time

DHS (1/2)

DHS (2/2)

® RBW 300 kHz Marker 1 [Ti] ® RBW 1 MHz Delta 1 [T1]
*VBW 1 Mz 48.29 dBuv *VBW 3 Mz -2.98 dB
Ref 107 dBuv At 30 dB SW 5 s 5.000000 ns Ref 107 dBuvV Att 30 dB SWr 5 ns 2.960000 nB
" Marker| 1 [T1]
L1 100 81. 53 dByV|
= 1. 470000 s
sa sa
1 PK 1 PK
MAXH MAXH
80 L
A
7 70
PRN PRN
60
40
20 20
1
Center 2.475 GHz 500 ns/ Center 2.475 Gz 500 ps/
Date: 27. AUG 2003  17: 23: 20
. B
Inquiry (1/2) Inquiry (2/2)
® RBW 300 kHz ® RBW 1 Mz Delta 2 [T1]
*VBW 1 Mz *VBW 3 Mz 9.91 dB
Ref 107 dBuv Att 30 dB SWr1s Ref 107 dBuv Att 30 dB SWr 1 s 144. 000000 ps
Marker| 1 [T1]
100 69. 61 dBpV|
70. 000000 ps |HE
SGL Sa
1 AP 1 PK 90
CLRWR MAXH
'y
70
PRN PRN
60
EXT EXT
] e AL o
LR S LA A A T R T AR R WWW
30
10 1
Center 2.475 Gz 100 ns/ Center 2.475 Gz 100 ps/
Dat e: 27. AUG 2003 19: 16: 22 Date 27. AUG 2003 17:29: 25

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(10.04.03)
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Issued date : September 12, 2003
Revised date : February 6, 2004
FCCID : AZDK30218

Maximum Peak Output Power

Head Office EMC Lab. No.3 Measurement Room

COMPANY : CANON INC. REPORT NO : 24AE0060-HO-4
EQUIPMENT : Bluetooth Unit REGULATION : Fec Part15 Subpart C 15.247(b)(1)
MODEL : BU-10 TEST DISTANCE Do
S/N 1 DATE : 08/27/2003
FCCID : AZDK30218 TEMPERATURE : 24deg.C
IC Number : 498C-K30218 HUMIDITY 1 4%
POWER : DC5V
MODE : Tx (Hopping off) /Inquiry o e -
Y et
Engineer : Hiroka Umeyama
CH FREQ P/M Reading Cable Result Limit
Loss
[MHz] [dBm] [dB] [dBm] | [dBm]
Low 2402.0 -1.3 0.5 -0.8 30.0
Mid 2441.0 -1.7 0.5 -1.2 30.0
High 2480.0 -2.6 0.5 -2.1 30.0
Inquiry 2441.0 -1.3 0.5 -0.8 21.0
Sample Calculation:

Result = P/M Reading + Cable Loss

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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Issued date : September 12, 2003
Revised date : February 6, 2004
FCCID : AZDK30218

Band Edge compliance

UL Apex Co., Ltd.
Head Office EMC Lab. No.1 Semi Anechoic Chamber

COMPANY : CANONINC. REPORT NO : 24AE0060-HO-4

EQUIPMENT : Bluetooth Unit REGULATION : Fec Part15 Subpart C 15.247(c)

MODEL : BU-10 TEST DISTANCE -

SN 11 DATE : 08/27/2003

FCCID : AZDK30218 TEMPERATURE 1 24deg.C

IC Number 1 498C-K30218 HUMIDITY T 4%

POWER : DCsV -

MODE : Tx (Hopping on/off') > W
ENGINEER : Hiroka Umeyama

PK DETECT(S/A :Span 20MHz, RBW 30kHz, VBW 1MHz, sweep time AUTO )
[Hopping on] Conducted

Frequency Reading Cable E P Difference of Field Limit
Loss level Strength
[MHz] [dBuV] [dB] [dBuV] [nW] [dB] [dBuV/m]
2389.1 47.1 2.6 49.7 1.85 - 343 <74[dBuV/m]
2399.9 60.5 2.6 63.0 - 42.5% - >20[dB]
2483.5 58.1 2.5 60.5 22.49 - 452 <74[dBuV/m]

*Reference : Reading (102.89[dBuV]) + Cable Loss (2.57[dB]) = E (105.46[dBuV]) at 2403.9MHz.

[Hopping off Tx (2402/2480MHz)] Conducted

Frequency Reading Cable E P Difference of Field Limit
Loss level Strength
[MHz] [dBuV] [dB] [dBuV] [MW] [dB] [dBuV/m]
2386.0 473 2.6 49.9 1.95 - 34.6 <74[dBuV/m]
2399.6 62.4 2.6 64.9 - 40.5% - >20[dB]
2484.5 58.1 2.5 60.6 22.80 - 45.2 <74[dBuV/m]

* Reference : Reading (102.86[dBuV]) + Cable Loss (2.57[dB]) =E (105.43[dBuV]) at 2402.0MHz.

Sample Calculation:

Field Strength = 20log((v 30*P*10°-9*G) / d *10"6)
E : Reading + Cable Loss
P : Converted to nW
d : Test distance(m) -

G : Numeric Antenna Gain 0.44
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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: AZDK30218

Test report No.
Page

Issued date
Revised date
FCCID

Band Edge compliance

Hopping on (2402MHz)

Hopping on (2480MHz)

*RBW 300 kHz Marker 1
*VBW 1 Mz

[T1 FXD
102. 89 dBuv

®

®

*RBW 300 kHz Marker 1 [T1 FXD]
*VBW 1 Mz 101.24 dBuv

Ref 107 dBuv *Att 10 dB SWr 2.5 ns 2.403880000 GHz Ref 107 dBuvV *Att 10 dB SWr 2.5 s 2.477980000 GHz
Marker| 2 [T1 FXI 1 Marker| 2 [T1 FxD]
100 58.D5 dBuV|
2| 483500p00 Gz |
A e Marker| 3 [T1 FxD]
vow |9 View [0 57.B1 dBuv|
2 484540P00 GHz
FXD 82.89 dBuv,
B FXD B1.pa dBp!
L7 Lo \
\ PRN
Leo. Wiy
v
50 3 50
FaVaYavaravataYi Mo,
I-30-
20 20
FRO_| - FXI
1 o=
Center 2.395 Gz 2 M/ Span 20 Mz Center 2.4875 Gz 2 Mz/ Span 20 Mz
Hopping off (2402MHz) Hopping off (2480MHz)
® *RBW 300 kHz Marker 1 [T1 FXD] ® *RBW 300 kHz Marker 1 [T1 FXD]
*VBW 1 Mz 102. 86 dBuv *VBW 1 Mz 101. 18 dBuv
Ref 107 dBuv “Att 10 dB SWr 2.5 ns 2.402040000 GHz Ref 107 dBuv “Att 10 dB SWr 2.5 ms 2.479860000 GHz
Marker| 2 [T1 FxDL ] 1 Marker| 2 [T1 FxD)
L1 62. 87 [atuv L1 2N 56. 5 _dByV|
2. 399560D0f 2| 483500p00 GHz
Marker| 3 [T1 FD] Marker| 3 [T1 FxD]
1 PK o 1P oo "
VI EW . VI EW - m
2.385960Dp0 2| 484540p00 GHz
FXD 82.86 dBy

EXT

Center 2.393 GHz 2 MHz/ Span 20 MHz

FXD B1.18 dBp

rs0

AV

a0

30

{20

L FX
rFro—

Cent er

2.4875 Gz 2 Span 20 Mz

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(10.04.03)




: 24AE0060-HO-4
:29 of 38

: September 12, 2003
: February 6, 2004
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Page

Issued date
Revised date
FCCID

Spurious Emission(Radiated) 2402MHz

DATA OF RADIATION TEST

UL Apex Co., Ltd. Head Office EMC Lab.
No.2 Semi Anechoic Chamber

Report No. :
Applicant © GANON ING.
Kind of Equipment © Bluetooth Unit
Model No. © BU-10
Serial No. 12
Power © AC Adaptor AG120V/60Hz
Mode o Tx (2402MHz)
Remarks © MAX-axis
Date © 8/25/2003 N —
Test Distance “3m J g e
Temperature 26 C Engineer -~ Hiroka Umeyama
Humidity © 60 %
Regulation . FCC Part15C 815,209 (a)
FREQ. ANT READING AMP  CABLE ATTEN. RESULT LIMITS MARGIN
TYE HOR VER FA GAIN LOSS HOR VER HOR VER
[MHz dBuV i db dB dB dB g V/ml [dBu V/m] LdB
1. 7 0.8 6.0 29.6 20,2
2 7 1.0 6,0 17.2 23.4
3 23.3 1.3 6.0 21.5 18, 0
| 22.9 2.8 G2 33,0 9.8
5 22.9 2.8 G, 2 32,8 12.7
6 23,2 3.8 6. ] L6 14. 6
7. 23.2 3.9 0. 2.7 7.2
CALCULATION: READING + ANT.FACTOR + CABLE LOSS - AMP.GAIN + ATTEN.

Except for the above table:adeguate margin data below the limits.
ANT. TYPE:30-300MHz Biconical Antenna, 300-1000MHz Logperiodic Antenna

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(10.04.03)
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Spurious Emission(Radiated) 2441 MHz

DATA OF RADIATION TEST

UL Apex Co., Ltd. Head Office EMC Lab.
No.2 Semi Anechoic Chamber

Report No. :
Applicant © GANON ING
Kind of Equipment © Bluetooth Unit
Model No. © BU-10
Serial No. 12
Power © AC Adaptor AC120V/60Hz
Mode © Tx (2441MHz)
Remarks o MAX-axis
Date ©8/25/2003 . >
Test Distance S 3m 7 NiAn T
Temperature 26 C Engineer - Hiroka Umeyama
Humidity © 60 %
Regulation © FCC Part15C §15. 209 (a)
FREQ. ANT READING ANT AMP  CABLE ATTEN. RESULT LIMITS MARGIN
TVPE HOR ER FACTOR GAIN LOSS HOR VER HOR VER
[MHz dB ¥ [ db dB dB dB e V/m| [dBpuVim] [dB
1. 25 T .8 [, 0 a0, 02 L1
2 2 7 1.4 6,0 16,6 22,9
3 23.3 1.3 6.0 20,1 18.0
| 22.9 2.8 6.2 31.0 9.0
2 22,9 2.8 6.2 9 27.1 12,1
6 2. 23.2 3.8 6,1 6 28,7 15.4
7. q 23. 2 3.9 i, 7.5 32.5 5.4

-+

CALCULATION: READING + ANT.FACTOR + GABLE LOSS - AMP.GAIN + ATTEN

Except for the above table:adeguate margin data below the limits.
ANT. TYPE:30-300MHz Biconical Antenna, 300-1000MHz Logperiodic Antenna

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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: 31 0f 38
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: AZDK30218

Spurious Emission(Radiated) 2480MHz
DATA OF RADIATION TEST

UL Apex Co., Ltd. Head Office EMC Lab.
No.2 Semi Anechoic Chamber

Report No. :
Applicant © GANON ING
Kind of Equipment © Bluetooth Unit
Model No. © BU-10
Serial No. 12
Power © AC Adaptor AG120V/60Hz
Mode © Tu (2480MHz)
Remarks © MAX-axis
Date © 8/25/2003 Y P pr dirrrirt”
Test Distance 3m M ool |
Temperature 26 C Engineer  Hiroka Umeyama
Humidity © 60 %
Regulation . FCC Part15C 815,209 (a)
FREGQ. ANT AMP  CABLE ATTEN. RESULT LIMITS MARGIN
TYFE OR E U GAIN LOSS HOR VER HOR VER
[MHz dBuV dB/m dB dB dB dB ¢ V/ml [dB, m! [dB
1. 15,00 BB 24,08 ',
0 G4. 00 BB 27.3 22,5
} 112.00 BB 2001 15,1
| 116.02 BE  231.9 10. 6
5. 122,03 BB 31.7 10, &
6. G72. 05 BB 29.2 9.7
7. 704. 05 BB 31,6 G0
CALCULATION: READING + ANT.FACTOR + CABLE LOSS — AMP.GAIN + ATTEN

Except for the ahove table: adequate margin data below the |imits
ANT. TYPE:30-300MHz Biconical Antenna, 300-1000MHz Logperiodic Antenna

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(10.04.03)
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FCCID

: 24AE0060-HO-4
:32 0f 38

: September 12, 2003
: February 6, 2004

: AZDK30218

Spurious Emission(Radiated) 2402MHz

UL Apex Co., Ltd.
Head Office EMC Lab. No.l Semi Anechoic Chamber

COMPANY CANON INC. REPORT NO : 24AE0060-HO
EQUIPMENT Bluetooth Unit REGULATION : FCC Part 15 Subpart C 15.247(c)
MODEL BU-10 TEST DISTANCE :3and Im
S/N 12 DATE :09/02/2003 and 09/05/2003
FCCID AZDK30218 TEMPERATURE : 26deg.C and 25 deg.C.
1C Number 498C-K30218 HUMIDITY 1 61% and 60%
POWER DC5V b %W
MODE Tx (2402MHz)
AXIS MAX-axis ENGINEER Hiroka Umeyama
PK DETECT
No. FREQ T/R READING ANT AMP CABLE |ATTEN. OR RESULT LMIT MARGIN
HOR ‘ VER FACTOR GAIN LOSS FILTER HOR ‘ VER PK HOR VER
[MHZz] [dBuV/m] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB] [dB]
Test distance 3meters RESULT=READING + ANT FACTOR -AMP GAIN + CABLE LOSS + ATTEN. OR FILTER.
1 1201.5 50.7 50.1 23.3 37.6 4.7 0.0 41.1 40.5 74.0 33.0 335
2 2386.0 48.1 444 30.7 36.9 6.3 0.0 48.2 44.5 74.0 25.8 29.5
3 4804.0 56.8 522 35.1 36.8 8.8 0.3 64.2 59.6 74.0 9.8 144
4 7206.0 44.1 44.4 37.5 36.5 10.7 0.0 55.8 56.1 74.0 18.2 17.9
5 9608.0 43.7 45.6 37.4 37.2 12.7 0.0 56.6 58.5 74.0 17.4 15.5
Test distance Imeters RESULT=READING - AMP GAIN + CABLE LOSS + ATTEN OR FILTER - Dfac
6 12010.0 43.7 45.0 40.5 36.8 14.2 0.0 52.1 53.4 74.0 21.9 20.6
7 14412.0 43.6 434 42.8 353 15.8 0.0 57.4 572 74.0 16.6 16.9
8 16814.0 43.7 434 45.2 36.5 17.6 0.0 60.5 60.2 74.0 13.5 13.9
9 19216.0 43.4 43.2 41.0 35.8 18.9 0.0 58.0 57.8 74.0 16.1 16.2
10 21618.0 44.1 443 40.9 36.8 19.5 0.0 58.2 58.4 74.0 158 15.6
11 24020.0 44.8 44.0 40.3 36.4 20.8 0.0 60.0 59.2 74.0 14.0 14.8
AV DETECT
No. FREQ T/R READING ANT AMP CABLE |ATTEN. OR RESULT LMIT MARGIN
HOR VER FACTOR GAIN LOSS FILTER HOR VER AV HOR VER
[MHz] [dBuV/m] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB] [dB]
Test distance 3meters RESULT=READING + ANT FACTOR -AMP GAIN + CABLE LOSS + ATTEN. OR FILTER.
1 1201.5 43.5 42.7 23.3 37.6 4.7 0.0 33.9 33.1 54.0 20.1 20.9
2 2386.0 35.3 31.7 30.7 36.9 6.3 0.0 354 31.8 54.0 18.6 222
3 4804.0 45.6 40.2 35.1 36.8 8.8 0.3 53.0 47.6 54.0 1.0 6.4
4 7206.0 30.5 30.6 37.5 36.5 10.7 0.0 42.2 423 54.0 11.8 11.7
5 9608.0 30.9 31.8 37.4 37.2 12.7 0.0 43.8 44.7 54.0 10.2 9.3
Test distance Imeters RESULT=READING - AMP GAIN + CABLE LOSS + ATTEN OR FILTER - Dfac
6 12010.0 31.0 31.0 40.5 36.8 14.2 0.0 39.4 39.4 54.0 14.6 14.6
7 14412.0 30.2 30.2 42.8 353 15.8 0.0 44.0 44.0 54.0 10.0 10.0
8 16814.0 30.2 30.2 45.2 36.5 17.6 0.0 47.0 47.0 54.0 7.0 7.1
9 19216.0 30.0 30.0 41.0 35.8 18.9 0.0 44.6 44.6 54.0 9.5 9.4
10 21618.0 309 30.9 40.9 36.8 19.5 0.0 45.0 45.0 54.0 9.0 9.0
11 24020.0 31.0 31.0 40.3 36.4 20.8 0.0 46.2 46.2 54.0 7.8 7.8
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5 dB

*1: Except for the above table : All other spurious emissions were less than 20dB for the limit.

UL Apex Co.,

Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(10.04.03)
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: AZDK30218

Spurious Emission(Radiated)2441MHz

UL Apex Co., Ltd.
Head Office EMC Lab. No.1 Semi Anechoic Chamber

COMPANY CANON INC. REPORT NO : 24AE0060-HO
EQUIPMENT Bluetooth Unit REGULATION : FCC Part 15 Subpart C 15.247(c)
MODEL BU-10 TEST DISTANCE :3and Im
S/N 12 DATE :09/02/2003 and 09/05/2003
FCCID AZDK30218 TEMPERATURE : 26deg.C and 35deg.C.
IC Number 498C-K30218 HUMIDITY 1 61% and 60%
POWER DC5V
MODE Tx (2441MHz) S P st
AXIS MAX-axis ENONEEF ol Ueyame
PK DETECT
No. FREQ T/R READING ANT AMP CABLE ATTEN. OR RESULT LMIT MARGIN
HOR VER FACTOR GAIN LOSS FILTER HOR ‘ VER PK HOR ‘ VER
[MHz] [dBuV/m] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB] [dB]
Test distance 3meters RESULT=READING + ANT FACTOR -AMP GAIN + CABLE LOSS + ATTEN. OR FILTER.
1 1220.5 48.3 49.1 23.3 37.6 4.7 0.0 38.7 39.5 74.0 35.3 34.5
2 4882.0 55.7 50.5 35.5 36.8 8.9 0.0 63.3 58.1 74.0 10.7 159
3 7323.0 44.3 443 37.8 36.6 10.8 0.0 56.3 56.3 74.0 17.7 17.7
4 9764.0 43.7 44.9 37.0 37.2 12.8 0.0 56.3 57.5 74.0 17.7 16.5
Test distance 1meters RESULT=READING - AMP GAIN + CABLE LOSS + ATTEN OR FILTER - Dfac
5 12205.0 439 43.7 41.2 36.7 14.4 0.0 53.3 53.1 74.0 20.7 20.9
6 14646.0 43.7 44.0 43.1 35.5 16.0 0.0 57.8 58.1 74.0 16.2 159
7 17087.0 424 434 45.5 36.2 17.8 0.0 60.0 61.0 74.0 14.0 13.1
8 19528.0 43.7 432 40.6 36.0 19.0 0.0 57.8 57.3 74.0 16.2 16.7
9 21969.0 45.4 45.4 40.9 36.0 19.6 0.0 60.4 60.4 74.0 13.6 13.6
10 24410.0 43.9 44.6 40.5 36.9 21.0 0.0 59.0 59.7 74.0 15.0 14.3
AV DETECT
No. FREQ T/R READING ANT AMP CABLE ATTEN. OR RESULT LMIT MARGIN
HOR ‘ VER FACTOR | GAIN LOSS FILTER HOR ‘ VER AV HOR VER
[MHZz] [dBuV/m] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB] [dB]
Test distance 3meters RESULT=READING + ANT FACTOR -AMP GAIN + CABLE LOSS + ATTEN. OR FILTER.
1 1220.5 39.7 41.0 23.3 37.6 4.7 0.0 30.1 314 54.0 23.9 22.6
2 4882.0 46.1 40.3 35.5 36.8 8.9 0.0 53.7 47.9 54.0 0.3 6.2
3 7323.0 30.7 30.7 37.8 36.6 10.8 0.0 42.7 42.7 54.0 11.4 113
4 9764.0 30.6 31.4 37.0 37.2 12.8 0.0 43.2 44.0 54.0 10.8 10.0
Test distance 1meters RESULT=READING - AMP GAIN + CABLE LOSS + ATTEN OR FILTER - Dfac
5 12205.0 30.7 30.7 41.2 36.7 14.4 0.0 40.1 40.1 54.0 139 13.9
6 14646.0 30.4 30.9 43.1 35.5 16.0 0.0 44.5 45.0 54.0 9.5 9.0
7 17087.0 29.6 29.6 45.5 36.2 17.8 0.0 472 47.2 54.0 6.8 6.8
8 19528.0 29.8 29.8 40.6 36.0 19.0 0.0 439 43.9 54.0 10.1 10.1
9 21969.0 323 32.3 40.9 36.0 19.6 0.0 473 47.3 54.0 6.7 6.7
10 24410.0 31.0 31.0 40.5 36.9 21.0 0.0 46.1 46.1 54.0 7.9 7.9
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5 dB

*1: Except for the above table : All other spurious emissions were less than 20dB for the limit.

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(10.04.03)
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: 24AE0060-HO-4

Spurious Emission(Radiated) 2480MHz

UL Apex Co., Ltd.
Head Office EMC Lab. No.1 Semi Anechoic Chamber

COMPANY CANON INC. REPORT NO : 24AE0060-HO
EQUIPMENT Bluetooth Unit REGULATION : FCC Part 15 Subpart C 15.247(c)
MODEL BU-10 TEST DISTANCE :3and Im
S/N 12 DATE :09/02/2003
FCCID AZDK30218 TEMPERATURE :26deg.C
IC Number 498C-K30218 HUMIDITY 1 61%
POWER DCs5V R
MODE Tx (2480MHz) D oA g pegerrrir
AXIS MAX-axis ENGINEER Hiroka Umeyama
PK DETECT
No. FREQ T/R READING ANT AMP CABLE |ATTEN. OR RESULT LMIT MARGIN
HOR ‘ VER FACTOR GAIN LOSS FILTER HOR ‘ VER PK HOR VER
[MHz] [dBuV/m] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuv/m]| [dB] [dB]
Test distance 3meters RESULT=READING + ANT FACTOR -AMP GAIN + CABLE LOSS + ATTEN. OR FILTER.
1 1240.5 48.7 49.5 23.4 37.6 4.8 0.0 39.3 40.1 74.0 34.7 33.9
2 2484.5 53.8 49.5 30.7 36.9 6.4 0.0 54.0 49.7 74.0 20.0 24.3
3 4960.0 52.0 48.7 36.0 36.8 8.9 0.0 60.1 56.8 74.0 14.0 17.2
4 7440.0 44.4 45.1 38.1 36.7 10.9 0.0 56.7 57.4 74.0 17.3 16.6
5 9920.0 43.7 45.4 36.5 37.3 13.0 0.0 55.9 57.6 74.0 18.1 16.4
Test distance Imeters RESULT=READING - AMP GAIN + CABLE LOSS + ATTEN OR FILTER - Dfac
6 12400.0 44.7 443 41.8 36.6 14.5 0.0 54.9 54.5 74.0 19.1 19.5
7 14880.0 43.8 43.4 433 35.7 16.1 0.0 58.0 57.6 74.0 16.1 16.5
8 17360.0 42.8 43.5 45.4 36.2 18.0 0.0 60.5 61.2 74.0 13.5 12.8
9 19840.0 432 434 41.0 36.1 19.1 0.0 57.7 57.9 74.0 16.3 16.2
10 22320.0 46.0 45.6 40.8 35.5 19.8 0.0 61.6 61.2 74.0 12.4 12.8
11 24800.0 44.4 44.4 40.6 36.7 21.1 0.0 59.9 59.9 74.0 14.1 14.1
AV DETECT
No. FREQ T/R READING ANT AMP CABLE |ATTEN. OR| RESULT LMIT MARGIN
HOR ‘ VER FACTOR GAIN LOSS FILTER HOR ‘ VER AV HOR VER
[MHz] [dBuV/m] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuv/m][ [dB] [dB]
Test distance 3meters RESULT=READING + ANT FACTOR -AMP GAIN + CABLE LOSS + ATTEN. OR FILTER.
1 1240.5 379 39.8 23.4 37.6 4.8 0.0 28.5 30.4 54.0 25.5 23.6
2 2484.5 39.5 357 30.7 36.9 6.4 0.0 39.7 359 54.0 14.3 18.1
3 4960.0 42.1 37.1 36.0 36.8 8.9 0.0 50.2 45.2 54.0 3.8 8.8
4 7440.0 30.9 30.9 38.1 36.7 10.9 0.0 43.2 43.2 54.0 10.8 10.8
5 9920.0 30.8 31.2 36.5 37.3 13.0 0.0 43.0 43.4 54.0 11.0 10.6
Test distance 1meters RESULT=READING - AMP GAIN + CABLE LOSS + ATTEN OR FILTER - Dfac
6 12400.0 31.2 31.2 41.8 36.6 14.5 0.0 41.4 41.4 54.0 12.7 12.6
7 14880.0 30.6 30.5 433 35.7 16.1 0.0 44.8 44.7 54.0 9.3 9.3
8 17360.0 29.8 29.8 45.4 36.2 18.0 0.0 47.5 47.5 54.0 6.5 6.5
9 19840.0 29.9 29.9 41.0 36.1 19.1 0.0 44.4 44.4 54.0 9.6 9.6
10 22320.0 324 32.4 40.8 35.5 19.8 0.0 48.0 48.0 54.0 6.0 6.0
11 24800.0 314 31.4 40.6 36.7 21.1 0.0 46.9 46.9 54.0 7.1 7.1
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5 dB

*1: Except for the above table : All other spurious emissions were less than 20dB for the limit.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(10.04.03)
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Issued date : September 12, 2003
Revised date : February 6, 2004
FCCID : AZDK30218

Spurious Emission(Conducted)

2402MHz

30MHz-1GHz 1GHz-3GHz

® *RBW 100 kHz Marker 1 [T1 FXD] ® *RBW 100 kHz Marker 1 [T1 FXD]
* VBW 300 kHz 42.05 dBuv * VBW 300 kHz 103. 64 dBuv
Ref 107 dBuV “Att 10 dB SWI 100 ns 664. 380000000 Mz Ref 107 dBuv *Att 10 dB SWr 200 ns 2.404000000 GHz
Delta p [T1 FxD| | Delta o [T1 FXD] H
= -47/87 dB -47.38 dB
- 263{ 840000P00 M-z - 752, 000000000 Mz | IR
1 PK 1 PK
VI EW VI EW

FXD 83. 64 dBy!

FXD 83.164 dBy

PRN PRN

i
:
£
:
é
t
3
4

AP REIPTT BT AT PR Ao | L

30 30
20
FXD |
L1 FXD_| 10
Start 30 Mz 97 MHz/ Stop 1 GHz Start 1 Gz 200 MHz/ Stop 3 Gz
Date 27. AUG 2003 19: 37: 01 Date: 27. AUG 2003  19:32: 31

3GHz-10GHz 10GHz-26GHz

® *RBW 100 kHz Marker 1 [T1 FXD ® *RBW 100 kHz Marker 1 [T1 FXD]
* VBW 300 kHz 38.40 dBpv * VBW 300 kHz 47.34 dBuv
Ref 107 dBuV *Att 10 dB SWr 700 ms 8. 586000000 GHz Ref 107 dBuvV “Att 10 dB SW 1.5 s 21. 250000000 GHz
Delta R [T1 FXD] u Delta p [T1 FXD] H
L100 -47/20 dB -47,93 dB
1| 736160p00 GHz 8l 736160000 az| N
1 PK 1 PK
VI EW VI EW o0
FXD 83./64 dBy! FXD 83. 64 dBy)
80 80
L7 t7
PRN PRN
60
EXT EXT

ﬂwwww
TR RTVTIIVE PRI MMM%W

RPORTY TR AT Y N AT T

30 30
20
- FXI - FXI
Fro—
Start 3 GHz 700 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz
Date 27. AUG 2003 19: 38: 07 Dat e: 27. AUG 2003  19: 39: 07

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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2441MHz

Spurious Emission(Conducted)

30MHz-1GHz

1GHz-3GHz

®

* RBW 100 kHz
* VBW 300 kHz

Marker 1 [T1 FXD]
39.37 dBpv

Ref 107 dBuv *Alt 10 dB SWF 100 ms 705. 120000000 M-z
Delta p [T1 FKD| "
L 100 -8 14 aB |
- 161 020000p00 Mz
1 PK
VI EW
FXD 83.[44 dBu
80
7
PRN
EXT
1
Wwwwmwww
30
20
X0
L
Start 30 M 97 Mz/ Stop 1 Gz
Dat e 27. AUG 2003 19:44:37

1 PK
VI EW

Dat e

*RBW 100 kHz Marker 1 [T1 FXD]
* VBW 300 kHz 103. 44 dBuv

Ref 107 dBuv *Alt 10 dB SWr 200 ms 2. 444000000 GHz
ita p [T1 FKO]
100 -7l 04 dB |
- 671/ 840000p00 Mz
Varker| 3 [T1 FXD]
- 1
2| 748000p00 GHz
FXD 83. 44 dBu
80
-7
PRN
60
EXT
3
' Ml
30
20
FXO|
=t
Start 1 Gz 200 MHz/ Stop 3 Gz

27. AUG 2003 19

43: 06

3GHz-10GHz

10GHz-26GHz

* RBW 100 kHz
* VBW 300 kHz

Marker 1 [T1 FXD]
40.02 dBuv

Ref 107 dBuv *At 10 dB Swr 700 ms 4.876000000 GHz
Delta P [T1 FXD] u
[-100 -47(27 dB
1] 838980p00 Gz
1 PK
VI EW 20
FXD 83. 14 dBy
L
PRN
EXT
1
40 T
eI At A gk A bt ason BT A A AN A A AL A1
- FX
[1o—
Start 3 G 700 M2/ Stop 10 Gz
Date 27.AUG 2003 19: 45: 31

1PK
VI EW

Dat e:

Ref 107 dBuv

*RBW 100 kHz Marker 1 [T1 FXD]
* VBW 300 kHz 48. 61 dBuV
SWr 1.5 s 21. 190000000 GHz

*Att 10 dB

Delta R [T1 FXD] H

-48,05 dB

FXD 83.44 dBp

8l 838980000 GHz

PRN

. FXI
Fro—

Start 10 GHz

27. AUG. 2003

19: 46: 30

1.5 GHz/ Stop 25 GHz

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(10.04.03)
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2480MHz

Spurious Emission(Conducted)

30MHz-1GHz

1GHz-3GHz

*RBW 100 kHz Marker 1 [T1 FXD]

®

* VBW 300 kHz

37.28 dBuv

Ref 107 dBuv *Alt 10 dB SWF 100 ms 53. 280000000 M-z
Marker| 2 [T1 FxD]
L10o 35.52 aBuv|
1] 000000p00 GHz
1 PK
VI EW

FXD 82.37 dBp

PRN

EXT

Start 30 Mz

Date 27. AUG 2003

97 MHz/

19: 53: 47

Stop 1 GHz

®

1PK
VI EW

Dat e:

*RBW 100 kHz Marker 1 [T1 FXD]

* VBW 300 kHz 102. 37 dBuv
Ref 107 dBuv “Alt 10 dB SWr 200 s 2.480000000 GHz
Mirker| 2 [T1 FxD]
41.89 dBuv|
2| 736000000 GHz
FXD 82.37 dBy
80
+7
PRN
EXT
2
1y Y
30
20
XD
Start 1 G 200 MHz/ Stop 3 Gz

27. AUG. 2003

19: 52: 14

3GHz-10GHz

10GHz-26GHz

* RBW 100 kHz
* VBW 300 kHz

Marker 1 [T1 FXD]
38. 44 dBuv

Ref 107 dBuV *Att 10 dB SWr 700 ms 9. 832000000 GHz
Delta P [T1 FXD] “*
100 -46[ 16 dB
-5 768000D00 GHz
1 PK
VI EW %0
IFXD 82.37 dBuV.
80
L7
PRN
ExT
40 1
MAAA AN RN I Hor A AN p WAPAM WMM
30
FXO|
10

Dat e 27. AUG. 2003

700 MHz/

19:56: 18

Stop 10 GHz

®

1PK
VI EW

Dat e:

*RBW 100 kHz Marker 1 [T1 FXD]
* VBW 300 kHz

47.55 dBpv

Ref 107 dBuvV “Att 10 dB SWr 1.5 s 21. 130000000 GHz
Delta R [T1 FXD] H
-46,.27 dB
- 20/ 000000000 GHz
90
FXD 82.37 dBpV|

PRN

FXO_|

Start 10 GHz

27. AUG. 2003

1.5 GHz/

19: 57: 33

Stop 25 GHz

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(10.04.03)
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99% Occupied Bandwidth

Hopping ON
® *RBW 1 Mz Marker 1 [T1 oBW
*VBW 3 Mz 103. 48 dBuv
Ref 110 dBupv Att 20 dB SWIr 2.5 ns 2.410200000 GHz
110 fr1 1| , § :Vn\; i [T17Z§;m MHz
100 9%¥ke dsuv|ER
e Tom A LT o
W N
Center 2.441 GHz 10 MHz/ Span 100 MHz
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(10.04.03)



